
  

  

 

 

 

 

 

 
Standard Rules Re-Permitting 

Environmental Permit Variation Application - Farmoor Water Treatment Works 

TW_STC_EPR_06a | Revised 

July 2022 

Thames Water 

EPR/PP3197EB/V002 

         
 

 





Environmental Permit Variation Application - Farmoor Water 

Treatment Works 
 

 

 

TW_STC_EPR_06a ii 

Contents 

1. Introduction............................................................................................................................................................ iii 

1.1 Non-Technical Summary .................................................................................................................................................... iv 
[...]
Farmoor Water Treatment Works, 

Cumnor Road 

Farmoor 

Oxford 

OX2 9NS 

1.2 Site Activities 

Farmoor WTW is operated by Thames Water Utilities Ltd (Thames Water).  The site undertakes physico-
chemical treatment of water treatment sludge, both indigenous and imported from other wastewater 
treatment sites, by dewatering with Bucher presses, with a capacity above the relevant thresholds for 
requiring an environmental permit.  

The site includes:  

• sludge settlement & storage  

• Sludge balancing; 

• Sludge rake thickening (compaction & polymer dosing); and  

• Sludge dewatering (press or centrifuge).  

• temporary sludge cake storage for offsite land treatment resulting in benefit to agriculture or 
ecological improvement. 

• Storage of raw materials;  

The facility is currently permitted to treat up to 250,000m3 of sludge per year.  

 

1.3 Regulatory requirements 

The sludge treatment activity has previously held an environmental permit.  



 Farmoor Water Treatment Works Bioaerosol Risk Assessment 

 

  

[Document number] 2 

 

For permits, if the site is within 250m of sensitive receptors then there is a requirement to monitor 
bioaerosols in accordance with the EA technical guidance note1 ‘M9: environmental monitoring of bioaerosols 
at regulated facilities’. M9 describes bioaerosols and the risks that they pose, as well as identifying potential 
sources within biological treatment facilities. 

Farmoor WTW is within 250m of sensitive receptors, as defined by M9. These are detailed in Section 2.5 of 
this report. 

1.4 Bioaerosols  

Bioaerosols are found naturally within the environment. They consist of airborne particles that contain living 
organisms, such as bacteria, fungi and viruses or parts of living organisms, such as plant pollen, spores and 
endotoxins from bacterial cells or mycotoxins from fungi. The components of a bioaerosol range in size from 
around 0.02 to 100 micrometres (µm) in diameter. The size, density and shape of a bioaerosol will affect its 
behaviour, survivability and ultimately its dispersion in the atmosphere.   

Bioaerosols are easily breathed into the human respiratory system, potentially causing allergic responses and 
inflammation. They also have the potential to cause eye irritation, gastrointestinal illness and dermatitis. 

Bioaerosols are associated with composting, anaerobic digestion and mechanical biological treatment, which 
are the main processes used to treat organic wastes in the UK.  As organic waste material breaks down it goes 
through different temperature dependent stages that are dominated by certain groups of bacteria and fungi. 
Bacteria are the most numerous group of microorganisms. Aspergillus fumigatus is a mesophilic fungus that 
is thermotolerant and is present throughout the different stages of the organic breakdown process. This 
fungus can cause severe respiratory infection if inhaled. 

The dependence on microorganisms to degrade organic material and the way in which the material is 
processed make biological treatment facilities a potential source of bioaerosols. However, we note that the 
2012 EA guidance note2 for developments requiring planning permission and environmental permits states 
that the EA do not consider bioaerosols from anaerobic digestion to be a serious concern. This is due to the 
fact, that anaerobic digestion is generally a wet process undertaken in enclosed tanks and equipment, 
whereas composting is often undertaken using open systems such as windrows and static piles.  

The WTW Facility does not undertake any aerobic composting activities or anaerobic digestion process on 
site.  

1.4.1 High Risk Activities 

The M17 guidance document, in section 3.3.3, outlines a number of potential sources of particulate matter, 
including bioaerosols from waste management facilities. Although these potential sources are not graded for 
importance within M17, it should be noted that only two of the potential sources are present at the WTW 
facility that is storage of waste (under certain conditions) and wind scouring of wind surfaces. No movement 
of solid waste to the facility is undertaken due to the nature of the site, and no shredding of waste or turning 
of stockpiles is undertaken. 

1.4.2 Relevant Thresholds 

Based on the Environment Agency M17 guidance3 ‘M17 Monitoring of particulate matter in ambient air 
around waste facilities’, and RPS 2094 guideline levels for the two key identified potential bioaerosols have 
been set for acceptable levels at sensitive receptors, above background concentrations, as the following:  

▪ Total bacteria: 1000 cfu/m3  
▪ Aspergillus Fumigatus: 500 cfu/m3 

 
 
1 Environment Agency. July 2019. M9: Environmental monitoring of bioaerosols at regulated facilities 
2 Environment Agency. October 2012. Guidance for developments requiring planning permission and environmental permits 
3 Environment Agency April 2014 M17 monitoring of particulate matter in ambient air around waste facilities 

https://www.gov.uk/government/publications/m17-monitoring-of-particulate-matter-in-ambient-air-around-waste-facilities  
4 Environment Agency. Guidance: Bioaerosol monitoring at regulated facilities - use of M9: RPS 209 



 Farmoor Water Treatment Works Bioaerosol Risk Assessment 

 

  

[Document number] 3 

 

2. Bio aerosol risk assessment 

2.1 Introduction 

A source-pathway-receptor risk assessment has been undertaken to appraise the potential for risk to human 
health at sensitive receptors within the relevant distance from operations at the Farmoor WTW Facility.  This 
risk assessment follows a standardised approach, namely: 

▪ Hazard identification: what sources of bioaerosols are present on site. 
▪ Exposure assessment: what are the mechanisms or pathways allowing bioaerosols to migrate off site and 

reach a sensitive receptor; and 
▪ Risk evaluation: who is potentially exposed to bioaerosols; what is the probability, magnitude, and 

duration of that exposure.  

The assessment describes:  

▪ The processing techniques and equipment used within the installation.  
▪ Feedstock, tonnages processed and any seasonal variations.  
▪ Potential sources of bioaerosols.  
▪ The site layout, including any screens, bunds, or trees around the site.  
▪ What is beyond the site boundaries and the location of sensitive receptors.  
▪ Local wind direction data; and  
▪ Other sources of bioaerosols in the vicinity. 

2.2 Processing equipment and techniques 

2.2.1 Waste Reception 

Imported sludge is delivered directly into the works by a dedicated below ground pipeline straight into tanks. 
Indigenous and imported sludge, is subjected to preliminary treatment through settlement, polymer dosing 
mixing and balancing, before dewatering 

Sludge may also enter the process, via tanker transfer from other TWUL water treatment works. These imports 
are transferred by sealed pipeline from tankers into a sludge balance tank within the process.  

2.2.2 Waste Treatment 

The water treatment facility site is manned 24 hours a day. Imported Swinford WTW sludges are pumped to 
Farmoor WTW by pumping mains into the sludge balance tank. An additional connection on this tank is for 
imported tanker sludge from satellite TWUL sites by tankers. Indigenous sludge that is treated at Farmoor 
WTW is from a number of sources on the site. This includes: 

• Wastewater settlement tank sludges – settlement of precipitated flocculated material from river 
abstraction treatment (rapid gravity filters – RGF). This is predominated by micro-organisms such as 
algae. Thickened sludge tank supernatant is also treated at this plant. Emergency overflows from 
either the sludge balancing tank, site drainage tank and drainage water from the wastewater 
pumping station are also connected to the plant inlet for treatment. 

• Sludge from dissolved air flotation (DAF) treatment settlement tank  
• Lagoon sludges - containing mixtures of emergency contingency unthickened sludge, filtrate 

drainage from wastewater treatment, granulated activated Carbon (GAC) filtration wash water tank (& 
RFG wash water), returned supernatant 

 
At the wastewater treatment plant inlet, settlement of thickened sludge tank supernatant and RGF wash 
water settlement is aided by dedicated pumps dosing polymer. This pump dosing is interlocked with a time 
delay linked with the operation of the RGF backwash system. After mixing in the inlet pipework, wastewater is 
directed to the duty wastewater settling tank via a motor operated penstock vale. The system is designed to 
receive up to 1500m3/hr flow from the RFGs plus 163m3/hr flow from thickened sludge tank supernatant. 
The plant is operated on a cycle fill and draw basis with pumps and isolating valves automatically controlled 
in response to adjustable timings (filling, settling, desludging, decanting, standby). It can be operated in 
‘automatic’ semi-automatic’ (manual ‘decant’ and ‘desludge’) and manual modes. Flange connections are 
provided on sludge pumps to allow rodding and flushing (water) activities to be completed to prevent 



 Farmoor Water Treatment Works Bioaerosol Risk Assessment 

 

  

[Document number] 4 

 

blockages. To desludge, a sludge removal system transfers sludge to the sludge balancing tank. Supernatant 
from decanting operations within the wastewater treatment plant is discharged into the wastewater drainage 
network where it is discharged to Farmoor reservoir or the River Thames under EA permitted discharge 
consent. Under abnormal operations (such as turbidity testing failure), 2No. lagoons can also be used for 
settlement treatment of wastewater. 
 
Sludge is received at the sludge balancing tank from DAF plant generated sludge, wastewater treatment plant 
sludge and imported sludge (Swinford WTW and tanker imports). Filling, recirculation, and discharge of 
sludge within the tank is automatically controlled relative to tank level. At high level, sludge is transferred by 
2No. submersible pumps operating on a duty/standby basis, to the sludge thickening tank. At low level, 
sludge is recirculated within the tank. This aids with mixing and avoids anoxic zones.  
 
Prior to loading, in-line polymer dosing proportional to flow is pumped in from an orifice plate before the 
sludge thickening tanks. This is to aid with sludge thickening within the 2No. sludge thickening tanks. A 
separate connection from the Swinford WTW sludge main and sludge lagoon is also installed to one of the 
sludge thickening tanks. Two flat-bottomed continuously raked thickeners within the tanks promote sludge 
thickening and compaction whilst separated supernatant is discharged to the wastewater settlement tanks for 
treatment. The thickening tanks recirculate sludge filling to a set level before transferring to sludge holding 
tanks. Thickened sludge transfer is controlled by high level control. Transfer pumping is at a pre-set time 
cycle. 
 
2No. sludge holding tanks provide storage of thickened sludge before pressing or backup centrifuge. The 
tanks’ capacity allow contingency of a 3-day downtime based on average loading conditions. From the sludge 
holding tanks 2No. sludge feed pumps with associated dynamic mixer system, solids meter and polymer feed 
pumps each serve the 2No. Bucher sludge presses. Polymer feed is typically dosed at 5mg/l. 
 
When a sludge press is activated to run, the feed pumping system transfers sludge for dewatering. The 
presses are arranged in a duty/assist configuration. They are designed to operate fully automatically. The 
cake conveyor system is also automatically operated to discharge cake to one of 3No. skips. There are cross-
over valve configurations allowing capability of sludge feed pumps to feed sludge to either of the presses. 
The sludge cake conveyors move between filling the different skips. When a skip is full, it’s position is 
deactivated from filling whilst it is replaced with an empty skip. Once replaced, the skip position is re-
activated to resume its filling with the other two skips. Filled skips are collected by appropriately authorised 
waste carriers. HGV trucks carrying skips are covered and transported offsite for application to land.  
 
Dewatering filtrate from the presses is passed through a filtrate buffer tank before being collected into the 
filtrate sump and discharged to sewer. The foul sewer transfers liquid to Swinford WTW for treatment. There 
are 2No. submersible pumps operating on a duty/standby basis. Pump initiation is controlled by level 
switches. Filtrate flows to sewer are monitored and recorded via SCADA. 
  
The sludge presses are periodically cleaned using a cleaning in place (CIP) system. The CIP tank is filled with 
water and if required cleaning chemical (transferred via lance pump from the chemical kiosk store). CIP tank 
water is heated to a set temperature for cleaning. CIP water is circulated around each press. Wash water is 
collected via the filtrate buffer tank and discharged to sewer. 
 
An emergency backup centrifuge is available at the site if sludge presses are unavailable. It is located within a 
dedicated container to the south of the sludge press building. Permanent above ground level pipework is 
installed in the sludge press building to supply the centrifuge. Hose connections at ground level can be made 
between the sludge press building and the centrifuge container. Dewatering filtrate from the centrifuge is 
passed through a filtrate buffer tank before being collected into the filtrate sump and discharged to sewer. 
 
Polymer make-up is prepared from dry polymer powder delivered to site by tanker into dedicated polymer 
powder tanks. The dry powder room contains dry powder handling equipment, loading powder through 2No. 
screw feeders and blowers into the wet room mixing tanks. Powder polymer is mixed with water and is 
matured on a set timer. The polymer is then transferred into storage stanks prior to dosing. 

 



 Farmoor Water Treatment Works Bioaerosol Risk Assessment 

 

  

[Document number] 5 

 

2.2.3 Sludge cake 

Sludge cake collected from Bucher Press or emergency centrifuge treatment and is transferred by conveyor 
from the press building to sealed roll-on-roll-off skips, placed on impermeable surfacing and located away 
from sensitive receptors. in sealed roll-on-roll-off skips, placed on impermeable surfacing and located away 
from sensitive receptors. The filled cake skips are loaded onto HGVs and removed off site for agricultural land 
spreading.  

2.2.4 Seasonality 

Sludge treatment is undertaken at the WTW on a continuous basis, every day 365 days of the year. Sludge 
cake is, therefore, produced daily and at similar levels across the whole year. 

However, cake storage on site, both in relation to duration and volume, varies across time. Cake is removed 
from site for spreading to land under a landspreading deployment. As such, sludge will remain on site longer 
during wet periods and during autumn and winter periods where there would be limited uptake of nutrients 
from the solids. This means that there will be more sludge within the tanks and lagoons during the autumn 
and winter, under normal conditions, than during the summer period. 

2.2.5 Source Assessment 

There is an unchanneled potential release from treated, dewatered cake which is stored in the cake skips at 
the site. Another potential source is from the uncovered sludge balance tank, 2No. sludge thickener tanks and 
2No. emergency sludge lagoons.  

2.2.6 Risk 

The overall treatment process is considered to a be a low source of bioaerosols as discussed above, there are 
a number of control measures in place at the site to reduce and contain emissions of bioaerosols. These 
control measures are regularly maintained to sustain their efficacy and reduce the risk of equipment failure. 
The greatest probability of exposure from bioaerosols emitted from the site is from uncovered operations 
such as the cake skips, cake conveyor and uncovered tanks/lagoon. 